
NPDES Permit No. MA0100412  2020 Draft Permit 

MDP20200618    

 

 

AUTHORIZATION TO DISCHARGE UNDER THE  

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 

 

In compliance with the provisions of the Federal Clean Water Act as amended, 33 U.S.C. §§ 1251 et 

seq. (the "CWA"), 

 

Westborough Wastewater Treatment Plan Board (“Permittee”) 

 

is authorized to discharge from the facility located at 

 

Westborough Wastewater Treatment Plant 

238 Turnpike Road 

Westborough, MA 01581 

 

to receiving water named 

Assabet River (MA82B-02) 

SuAsCo Watershed – USGS Code: 01070005 

Class B – Warm Water Fishery 

 

in accordance with effluent limitations, monitoring requirements and other conditions set forth herein. 
[...]
The monitoring requirements included in this permit have been established to yield data 

representative of the Facility’s discharges in accordance with CWA §§ 308(a) and 402(a)(2), and 

consistent with 40 CFR §§ 122.41(j), 122.43(a), 122.44(i) and 122.48. The Draft Permit specifies 

routine sampling and analysis requirements to provide ongoing, representative information on 

the levels of regulated constituents in the discharges. The monitoring program is needed to 

enable EPA and the State to assess the characteristics of the Facility’s effluent, whether Facility 

discharges are complying with permit limits, and whether different permit conditions may be 

necessary in the future to ensure compliance with technology-based and water quality-based 

standards under the CWA. EPA and/or the State may use the results of the chemical analyses 

conducted pursuant to this permit, as well as national water quality criteria developed pursuant to 



NPDES Permit No. MA0100412  2020 Fact Sheet 

MFS2020061  Page 10 of 43 

CWA § 304(a)(1), State water quality criteria, and any other appropriate information or data, to 

develop numerical effluent limitations for any pollutants, including, but not limited to, those 

pollutants listed in Appendix D of 40 CFR Part 122.  

 

NPDES permits require that the approved analytical procedures found in 40 CFR Part 136 be 

used for sampling and analysis unless other procedures are explicitly specified. Permits also 

include requirements necessary to comply with the National Pollutant Discharge Elimination 

System (NPDES): Use of Sufficiently Sensitive Test Methods for Permit Applications and 

Reporting Rule.2 This Rule requires that where EPA-approved methods exist, NPDES applicants 

must use sufficiently sensitive EPA-approved analytical methods when quantifying the presence 

of pollutants in a discharge. Further, the permitting authority must prescribe that only sufficiently 

sensitive EPA-approved methods be used for analyses of pollutants or pollutant parameters under 

the permit. The NPDES regulations at 40 CFR § 122.21(e)(3) (completeness), 40 CFR 

§ 122.44(i)(1)(iv) (monitoring requirements) and/or as cross referenced at 40 CFR § 136.1(c) 

(applicability) indicate that an EPA-approved method is sufficiently sensitive where:  

 

• The method minimum level3 (ML) is at or below the level of the effluent limitation 

established in the permit for the measured pollutant or pollutant parameter; or  

 

• In the case of permit applications, the ML is above the applicable water quality criterion, 

but the amount of the pollutant or pollutant parameter in a facility’s discharge is high 

enough that the method detects and quantifies the level of the pollutant or parameter in 

the discharge; or 

 

• The method has the lowest ML of the analytical methods approved under 40 CFR Part 

126 or required under 40 CFR chapter I, subchapter N or O for the measured pollutant or 

pollutant parameter. 

 

2.4.2 Reporting Requirements 

 

The Draft Permit requires the Permittee to report monitoring results obtained during each 

calendar month to EPA and the State electronically using NetDMR. The Permittee must submit a 

Discharge Monitoring Report (DMR) for each calendar month no later than the 15th day of the 

month following the completed reporting period. 

 

NetDMR is a national web-based tool enabling regulated CWA permittees to submit DMRs 

electronically via a secure internet application to EPA through the Environmental Information 

Exchange Network. NetDMR has eliminated the need for participants to mail in paper forms to 

EPA under 40 CFR §§ 122.41 and 403.12. NetDMR is accessible through EPA’s Central Data 

 
2 Fed. Reg. 49,001 (Aug 19, 2014). 
3 The term “minimum level” refers to either the sample concentration equivalent to the lowest calibration point in a 

method or a multiple of the method detection limit (MDL). Minimum levels may be obtained in several ways: They 

may be published in a method; they may be sample concentrations equivalent to the lowest acceptable calibration 

point used by a laboratory; or they may be calculated by multiplying the MDL in a method, or the MDL determined 

by a lab, by a factor. EPA is considering the following terms related to analytical method sensitivity to be 

synonymous: “quantitation limit,” “reporting limit,” “level of quantitation,” and “minimum level.” See Fed. Reg. 

49,001 (Aug. 19, 2014). 



NPDES Permit No. MA0100412  2020 Fact Sheet 

MFS2020061  Page 11 of 43 

Exchange at https://cdx.epa.gov/. Further information about NetDMR can be found on EPA’s 

NetDMR support portal webpage.4 

 

With the use of NetDMR, the Permittee is no longer required to submit hard copies of DMRs and 

reports to EPA and the State unless otherwise specified in the Draft Permit. In most cases, 

reports required under the permit shall be submitted to EPA as an electronic attachment through 

NetDMR. Certain exceptions are provided in the permit, such as for providing written 

notifications required under the Part II Standard Conditions.  

 

2.5 Standard Conditions 

 

The standard conditions, included as Part II of the Draft Permit, are based on applicable 

regulations found in the Code of Federal Regulations. See generally 40 CFR Part 122. 

 

2.6 Anti-backsliding 

 

The CWA’s anti-backsliding requirements prohibit a permit from being renewed, reissued or 

modified to include with less stringent limitations or conditions than those contained in a 

previous permit except in compliance with one of the specified exceptions to those requirements. 

See CWA §§ 402(o) and 303(d)(4) and 40 CFR § 122.44(l). Anti-backsliding provisions apply to 

effluent limits based on technology, water quality and/or state certification requirements.  

 

All proposed limitations in the Draft Permit are at least as stringent as limitations included in the 

2005 Permit unless specific conditions exist to justify relaxation in accordance with CWA 

§ 402(o) or § 303(d)(4). Discussion of any less stringent limitations and corresponding 

exceptions to anti-backsliding provisions is provided in the sections that follow.  

 

Since the Permittee has operated its Facility properly with regards to reducing copper, an 

exception to the CWA’s anti-backsliding provision applies and that allows an increase in the 

copper WQBEL. See CWA § 402(o). This provision specifies that a less stringent effluent may 

be applicable if “Information is available which was not available at the time of permit issuance 

(other than revised regulations, guidance or test methods) and which would have justified the 

application of less stringent effluent limitation at the time of permit issuance”. EPA finds that the 

new criteria, calculated with new site-specific hardness data, and the new 7Q10 flow constitute 

such newly available information. 

 

3.0 Description of Facility and Discharge 

 

3.1 Location and Type of Facility 

The location of the treatment plant and the outfall 001 to the Assabet River are shown in Figure 

1. The latitude and longitude of the outfall is 42.28oN, 71.64oW. 

Westborough Wastewater Treatment Facility (Westborough WWTF) is an advanced wastewater 

 
4 https://netdmr.zendesk.com/hc/en-us/articles/209616266-EPA-Region-1-NetDMR-Information 

 

https://cdx.epa.gov/
https://netdmr.zendesk.com/hc/en-us/articles/209616266-EPA-Region-1-NetDMR-Information


NPDES Permit No. MA0100412  2020 Fact Sheet 

MFS2020061  Page 12 of 43 

treatment facility that is engaged in the collection and treatment of municipal wastewater. 

Currently, the Facility serves approximately 14,400 residents in the Town of Westborough 

(about 75% of the town’s population), 26,826 residents in the Town of Shrewsbury (about 72% 

of the town’s population), and 3,500 residents in the Town of Hopkinton (about 19% of the 

town’s population). 

The Facility has a design flow of 7.68 MGD; the annual average daily flow reported in the 2010 

application was 6.91 MGD, and the median annual rolling average for the last 5 years was 5.35 

MGD. The system is a separate system with no combined sewers. Wastewater is composed of 

mostly domestic sewage with some commercial sewage and some septage. 

 

A quantitative description of the discharge in terms of effluent parameters, based on monitoring 

data submitted by the permittee from April 2015 through March 2020 is provided in Appendix A 

of this Fact Sheet.  

Additionally, EPA is retaining two co-permittees to the Draft Permit. The towns of Shrewsbury 

and Hopkinton, Massachusetts own and operate sanitary wastewater collection systems that 

discharge flows to the Westborough WWTF for treatment.  These municipalities are co-

permittees for certain activities pertaining to proper operation and maintenance of their 

respective collection systems (See Part I.C. and I.D of the Draft Permit).  Adding them to the 

Draft Permit ensures that they comply with requirements to operate and maintain the collection 

systems so as to avoid discharges of sewage from the collection systems. These co-permittees 

did not apply for permit coverage; with letters sent November 3, 2015, EPA waived application 

requirements for the two co-permittees. The legal basis for including municipal satellite 

collection systems as co-permittees is described in In re Charles River Pollution Control 

District, 16 E.A.D. 623 (EAB 2015)5. 

The POTW has an industrial pretreatment program (IPP). There are seven significant industrial 

users, as summarized in Table 1.  

 

 
5 The decision is available at: 

https://yosemite.epa.gov/oa/EAB_Web_Docket.nsf/Published%20and%20Unpublished%20Decisions/F89699D1A0

710BCF85257DE200717A93/$File/Charles%20River%20Decision%20Vol%2016.pdf 

 

https://yosemite.epa.gov/oa/EAB_Web_Docket.nsf/Published%20and%20Unpublished%20Decisions/F89699D1A0710BCF85257DE200717A93/$File/Charles%20River%20Decision%20Vol%2016.pdf
https://yosemite.epa.gov/oa/EAB_Web_Docket.nsf/Published%20and%20Unpublished%20Decisions/F89699D1A0710BCF85257DE200717A93/$File/Charles%20River%20Decision%20Vol%2016.pdf


NPDES Permit No. MA0100412  2020 Fact Sheet 

MFS2020061  Page 13 of 43 

Table 1: Pretreating Industrial Users 

 

3.1.1 Treatment Process Description 

 

The Westborough Wastewater Treatment Facility (WWTF) is an advanced treatment plant. 

Influent flows from Shrewsbury, Hopkinton, and Westborough are measured separately at three 

Parshall flumes, added, totalized, and recorded in the control room. Westborough’s flow is 

pumped from the influent wet well to the headworks, while Hopkinton and Shrewsbury’s flow 

enter the headworks at ground level through a siphon. Mechanical bar screens remove large 

debris from the wastewater stream to protect downstream process equipment. Grit from the 

aerated grit chamber is pumped to cyclone classifiers for removal and washing before disposal. 

Flow equalization basins are used intermittently to hold and aerate up to one million gallons of 

wastewater during peak flow conditions to avoid hydraulic overloads on the treatment process. 

The primary clarifiers allow heavy solids (primary sludge) to settle out of solution. Floatable 

material is skimmed from the surface and collected in scum wells. Flow from the primary 

clarifiers is mixed with activated sludge in a two-part, multichannel oxidation basin; a selector 

basin encourages anoxic treatment prior to full aerobic treatment; disc aerators provide oxygen to 

the mixed liquor to enable the biological treatment process to occur and to maintain the solids in 

complete suspension; the microbiological population in the activated sludge feeds on the organic 

material suspended in the wastewater, and mixed liquor from the multichannel oxidation system 

is allowed to settle in the secondary clarifiers. The majority of activated sludge that settles out of 

solution is returned to the multichannel tank to sustain the biological treatment process.  

Effluent from the secondary clarifiers is agitated for up to two hours with polyaluminum chloride 

(PAC); phosphates adhere to the PAC; the wastewater is distributed over a sand bed; the filtered 

wastewater collects in the underdrains, and then it is filtered again in separate filtration basins. 

The filters are cleaned by an automatic backwash system. After exiting filtration, the flow is 

treated with UV light for disinfection. A step cascade adds dissolved oxygen to the effluent prior 

to discharge. 

Industrial User Address 

Advanced Micro Sensors 
333 South St. 

Shrewsbury, MA 01545 

Astra Zeneca 
50 Otis St. 

Westborough, MA 01581 

G.E. Healthcare Bio-Sciences Corporation 
14 Walkup Dr. 

Westborough, MA 01581 

Kopin Corporation 
125 North Dr. 

Westborough, MA 01581 

Town of Shrewsbury (Landfill) 
100 Maple Ave. 

Shrewsbury, MA 01545 

Supercon 
830 Boston Turnpike 

Shrewsbury, MA 01545 

Lonza Biologics Incorporated 
97/99 South St. 

Hopkinton, MA 01748 



NPDES Permit No. MA0100412  2020 Fact Sheet 

MFS2020061  Page 14 of 43 

Primary sludge and scum are pumped from the bottom of the primary clarifiers to settle in 

gravity thickeners, followed by further thickening in a two-meter gravity belt thickener. Waste 

activated sludge is pumped from the bottom of the secondary clarifiers to the gravity belt 

thickener. The sludge is thickened with the aid of polymer (Clarifloc E-6266). Thickened 

primary and waste activated sludge are mixed together in a circular tank by a rotating paddle 

agitator. The blended sludge is pumped to tank trucks for disposal off-site. It is sent to Upper 

Blackstone Treatment Plant for incineration. According to the Facility’s 2010 application, the 

average mass of sludge shipped in 2009 was 1,761.3 metric tons.  A flow diagram of the 

Treatment Facility is shown in Figure 2. 

 

3.1.2 Collection System Description 

Westborough WWTF is served by separate sewer systems. A separate sanitary sewer conveys 

domestic, industrial and commercial sewage, but not stormwater. It is part of a “two pipe 

system” consisting of separate sanitary sewers and storm sewers. The two systems have no 

interconnections; the sanitary sewer leads to the wastewater treatment plant and the storm sewers 

discharge to a local water body. 

. 

4.0 Description of Receiving Water and Dilution 

 

4.1 Receiving Water 

The Westborough WWTF discharges through Outfall 001 into the Assabet River, a tributary of 

the Merrimack River, within Segment MA82B-02. This segment is 3.8 miles in length and 

travels from the Westborough WWTF to the Route 20 Dam in Northborough, MA. The Assabet 

River is part of the Concord Watershed (also known as the SuAsCo, Sudbury, Assabet and 

Concord Watershed), which flows to the Merrimack River and discharges to the Merrimack 

River Estuary in Newburyport, MA. 

The Assabet River has been classified as a Class B warm water fishery in the Massachusetts 

WQSs, 314 Code of Massachusetts Regulations (“CMR”) 4.05(4)(a). The MA WQS at 314 CMR 

4.05(3)(b) state that Class B, “waters are designated as habitat for fish, other aquatic life, and 

wildlife, including for their reproduction, migration, growth and other critical functions, and for 

primary and secondary contact recreation. They shall be a source of public water supply (i.e., 

where designated and with appropriate treatment). They shall be suitable for irrigation and 

other agricultural uses and for compatible industrial cooling and process uses. They shall also 

have consistently good aesthetic value.” 

The Assabet River, segment MA82B-02, is listed in the final Massachusetts Year 2016 

Integrated List of Waters (“303(d) List”), as a Category 5 “Waters Requiring a TMDL.” 6  The 

impairments requiring a TMDL are aquatic plants (macrophytes), algae, benthic 

macroinvertebrates, dissolved oxygen, Escherichia coli (E. coli), fecal coliform, 

nutrient/eutrophication biological indicators, and phosphorus (total). A TMDL for Total 